

TEST REPORT

<b>Name of Sample</b>	MVG1041, MVG1042, MVG1043	<b>Shape of Sample</b>	20 x 60 cms.
<b>Group</b>	BIII	<b>Type</b>	Wall Tile

Test Description	Standard	Test Value	Results
<b>Water Absorbtion</b>	UNE-EN-ISO 10545-3	>10%	Passed
<b>Breaking Strength</b>	UNE-EN-ISO 10545-4	>600 N	Passed
<b>Resistance of Flexion</b>	UNE-EN-ISO 10545-4	> 12 N/mm2	Passed
<b>Surface Abrasion</b>	UNE-EN-ISO 10545-7	Class	-
<b>Cracking Resistance</b>	UNE-EN-ISO 10545-11	Requested	Passed
<b>Frost Resistance</b>	UNE-EN-ISO 10545-12	Available Method	-
<b>Chemical Resistance</b>			
<b>Domestic &amp; Swimming Pool Products</b>	UNE-EN-ISO 10545-13	Minimum GB	Passed
<b>Acid Resistance</b>	UNE-EN-ISO 10545-13	GHA	Passed
<b>Alkaline Resistance</b>	UNE-EN-ISO 10545-13	GHA	Passed
<b>Resistance to Stains</b>	UNE-EN-ISO 10545-14	Minimum Class 3	Passed
<b>Slip Resistance</b>	UNE-ENV 12633:2003	Available Method	-
<b>Hardness (Mohs)</b>	EN 101	Minimum 3	Passed